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A\ ANGLE ON
GOVERNED

ITEM 3 FOR MOUNTING SOLAR PANELS TO BE
BY THE FOLLOWING LOCATIONS:
A.  ALASKA
B. CONTINENTAL US - — - 30°
C. HAWAIl & GANTSEC — — 60°

A\ REPLACE ITEM 3 WITH ITEM 23 ONLY WHEN STAND ASSEMBLY
IS MFG. FOR 14th DISTRICT OR GREATER ANTILLES SECTION.
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BILL OF MATERIALS

N DESCRIPTION MATL. REMARKS
1] BASE PLATE STEEL 1/4 THK.
2 |1 PIPE STEEL | 3 SCH 40 PIPE
3|1 TOP PLATE STEEL 3/16 THK.
4|1 SOLAR PANEL - 10 WATT
5|1 SOALR PANEL - 20 WATT
6 | 1 SOLAR PANEL - 35 WATT
7| 1 TOP BRACE STEEL P e >
8 | 1 TOP BRACE STEEL FOR 1TEM ©
9 | AR | BOTTOM BRACE SUPPORT STEEL |y _q /hor ToMav16 L
10 | AR |  BOTTOM BRACE SUPPORT STEEL |y _q /508 YoM <16 L
11| AR | BOTTOM BRACE SUPPORT STEEL |y _q /508 YoM /16 L
12 | AR SPACER WASHER nvion | 172 1; x 7/8 OD.
13 HEX HEAD BOLT 3 J2=15 INC
14 HEX HEAD STOP NUT Rl 1/2-13 UNC
15 FLAT WASHER 2! 1/2 STD.
16 | AR HEX HEAD BOLT 3! 3/8-16 UNC
17 | AR HEX HEAD BOLT 2! 8518 ONC
18 | AR HEX HEAD STOP NUT 2 3/8-16 UNC
19 | AR LOCK WASHER 2! 3/8 STD.
20 | AR BIRD SPRING 2! 5360-01-100-3111
21| 1 SUPPORT STRIP STEEL 1/4 THK.
22| 1 155MM LANTERN COMPLETE
23| 1 TOP PLATE STEEL 3/16 THK.
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